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Customer name:
Address: lSl_TEMML‘Z MAH. BAHAR CAD. POLAT I$ MERKEZI B BLOK KAT:4 D:41
GUNESLI/BAGCILAR/ISTANBUL
Buyer name: -
Contact Person: BETUL OZCAKMAK
Order No: -
Article No: 5*%5 WITHOUT LYCRA OPENWORK FABRIC
Name and identity of test item: Grey knit fabric.
(claimed to be; %60 Umorfil % 35 Cotton %3 Silver)
The date of receipt of test item: 10.11.2023
Re-submitted/re-confirmation date: -
Date of test: 10.11.2023-14.11.2023
Remarks: -
Sampling: The results given in this report belong to the received sample by vendor.
End-Use: -
Care Label: -

L

Number of pages of the report:

The Turkish Accreditation Agency (TURKAK) is signatory to the multilateral agreements of the European co-operation for
the Accreditation (EA) and of the International Laboratory Accreditation (ILAC) for the Mutual recognition of test reports.
EKOTEKS LABORATUVAR ve GOZETIM HIZMETLERI A.S. accredited by TURKAK under registration number [AB-
0583-T] for ISO 17025:2017 as test laboratory.

The test and/or measurement results, the uncertainties (if applicable) with confidence probability and test methods are given
on the following pages which are part of this report. :

Date Cusron, aY%) r;n've Head of Testing Laboratory

23.11.2023 Serv . Sevim A. RAZAK
231 1 REE) AM

all not be reproduced other than in full except with the permission of the laboratory. A*
ts without signature and seal are not valid.
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EKOTEKS LABORATUVAR ve GOZETIM

HIZMETLERI A.S
AB-0383-T
23026863-
ing-RER
11-23
REQUIRED TESTS EVALUATION COMMENTS
PHYSICAL PROPERTIES TESTS
Air Permeability | P |
P:Pass
F:Fail

' RiRefer to Technologist
' Requirements were given by the vendor.

REMARK: Original samples are kept for 3 months and all technical records are kept for 5 years unless otherwise specified.If
requested. measurement uncertainty will be reported. But unless otherwise specified. measurement uncertainty is not
considered while stating compliance with specification or limit values The reported uncertainty is based on a standard
uncertainty multiplied by a coverage factor k=2. providing a level of confidence of approximately 95 %. The declaration of
conformity was given in accordance with the Simple Acceptance Decision Rule. (without considering the level of confidence
and measurement uncertainty . evaluation of suitability or non-conformity based on whether the test result obtained is only
within the specified limits) Tests marked (%) in this report are not included in the accreditation schedule

This report shall not be reproduced other than in full except with the permission of the laboratory.
Testing reporis without signature and seal are not valid.

Note: The report issued on 14.11.2023 with the report number 23026863-ing- was withdrawn and replaced with the

report 23026863-ing- RER issued on 23.11.2023 due to vendor request to add limit value .
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EKOTEKS LABORATUVAR ve GOZETIM

HIZMETLERI A.$
AB-0383-T
| 23026863-
ing-RER
11-23
TEST RESULTS
AIR PERMEABILITY; ISO 9237: 1995
SDL M021A. ATLAS AIR PERMAMETER. Pressure: 100 Pa. Test area: 20 cm?
Test surface area:Front face ., Number of samples: 10.
Performed in the conditioned room (20£2°C-63%£4).
RESULT REQUIREMENT
Mean 2140 mm/s Min 1730 mm/s

%CV 1.9

Total uncertainty:5.00 %
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